: THE INNOVATORS IN SURFACE PREPARATION

&BLASTRAC

SERVICE MANUAL BMS-220ADB
VERSION 2.12

From serial number 30340B and up.

WWW.BLASTRAC.EU < INFO@BLASTRAC.EU




©BLASTRAC

Inspection comments

Inspection before initial operation on:

By:

Date of initial operation:

Serial number & Year of manufacture:

Recurring inspections / maintenance log

Date / Hour counter Findings Repairs / Cleaning Test

on By*

*Competent person



&BLASTRAC

Maintenance Log
1. Spare parts

2. Hydraulic schedule

Contact

Index

02
04

17

THE INNOVATORS IN SURFACE PREPARATION



. i ke
[T ] LAY
A\ () A\
i \ e |
__. : o .._ ;-
__“_ o ..r . |........____. A
o, By = A «\
7 = FF
| [ T E

a2
P
v

NOVATORS IN SURFACE PREPARATION

[N
=
—_

Overview

1. Spare parts

Fig. 01

&BLASTRAC




%BLAS TRAC

Fig. 01 Overview

Ctem L part numper | Deserption o/

1 E11124 Hinge 40x40 1
2 E11123 Charger panel cover 1
3 E11122 Charger cover 1
4 E14536 Charger 60A 1
5 E14865 Charger mounting plate 1
6 E09941 Vibro isolator M6 4
7 E11168 Upper battery cover 1
8 E09940 Plug plate 1
9 E09720 Motor with flange, pumps & connections 1

E10738 2x hydraulic pump only 1

E08378 Electro motor only 1
10 E11261 Tube cover back 1
11 E11260 Tube weldmet 1
12 E09716 Scraper 4
13 E09169 Wheel, including Rim for BMS-220ADB 2
14 E09942 Side cover LH 1
15 E09702 Spool cover LH 1
16 E03185-1 Weight welded version of E03185 6
17 E08622 Foot support 2
18 E09277 Front wheel 1
19 E09376 Electrobox 1
20 E15284 Spool cover RH 1
21 E08632 Battery hold down strip 3
22 E09174 BMS-220 battery 12
23 E09838 Protection plate 1
24 E11255 Hinge 60x60 4
25 E11262 Tube cover front 1
26 E13871 Seat incl. switch for BMS-220ADB 1

E13871/1 Seat only 1

E13871/2 Arm rests (set) for E13871 1

E13871/3 Seat belt set 1
27 BEO577 M8x30 Therm Disc Knob threaded pin 2
28 E14536_2 Charge indicator 1
29 E14535 Y-hub 1
30 E14536_230V_EU 230V powercable with plug 1



THE INNOVATORS IN SURFACE PREPARATION

&BLASTRAC

Fig. 02 Cutting head




%BLAS TRAC

Fig. 02 Cutting head

I e L S [

1 E12245 Main frame BMS-220 1
2 E09711 Cylinder connecting rod 2
3 BE0234 Locking Clip double 4,5mm 6
4 E09171 Hydraulic cylinder 2
5 E15288 Adjustment system 1
6 E15289 Front plate 1
7 E12246 Lower cutting head 1
8 E09949 Tool holder plate 1
9 E09950-1 Debris deflector 1
10 E09953 Tool holder washer 1
11 E09538 Tool holder 1

BE0037 M12x30 hexagon bolt 3

BE0027 M12 spring lock washer 3

BE0026 M12 plain washer 3
12 BE0650 M12x90 hexagon bolt 12.9 2
13 E12247 Cutting head axle 1
14 E11510 Plate 2
15 M10x50 bolt

7



—
=
—
=T
=
o
[}
[=—
oo
[}
()
=T
e
o=
s }
v
P

Rear wheel & Oil filter

Fig. 03

&BLASTRAC




%BLAS TRAC

Fig. 03 Rear wheel & Oil filter

| Item | Part number | Description | Remarks | Qty. |

1 E09709 Filter cover 1
2 E10772 Filter head 1
3 E10773 Filter element 1
4 E09708 Filter bracket 1
5 E11255 Hinge 60x60 2
6 E07732 Hydraulic motor 2
7 E07732/1 Parallel key for hydro motor 2
8 E09170 Wheel hub 2
9 E07732/3 Nut M20x1,5 2
10 E09169 Wheel, including Rim for BMS-220ADB 1
11 E09805 Hinge plate 1
12 350-4172-S Level gauge with thermo 1
13 E09796 Battery holder plate 2
14 E09715 Adhesive rubber seal 30x20x260mm 6
15 E09942 Side cover LH 1
E00481 Hydraulic oil HV46 40L



THE INNOVATORS IN SURFACE PREPARATION

&BLASTRAC

Fig. 04 Steer handle RH

Fig. 04 Steer handle RH

st | par mumer— pesrption

1 E15284 Spool cover RH 1
2 E15285 Spool bracket RH 1
3 E10352 Double spool control 1
4 E09707 Steering handle RH 2
5 E09701 Handle grip 2
6 E09718 Spool tie 2
7 E09717 Spool lever bracket 2

10



%BLAS TRAC

Fig. 05 Steer handle LH

Fig. 05 Steer handle LH

(e | part numper | Descrption .|

1 E09702 Spool cover 1
2 E08638 Double spool bracket 1
3 E10352 Double spool control 1
4 E09706 Lifting handle 1
5 E09700 Steering handle LH 1
6 E09701 Handle grip 2
7 E09717 Spool lever bracket 2
8 E09718 Spool tie 2

11



THE INNOVATORS IN SURFACE PREPARATION

&BLASTRAC

Fig. 06 Frame & Electrobox

12



%BLAS TRAC

Fig. 06 Frame & Electrobox

e | Partmumber | Descrpton .|

3 E09376/GLOBAL Electro box 1
4 E08628 Front cover 1
5 E08629 Front battery tight plate 1
6 E09712 Wheel spacer 2
7 EQ09277 Front wheel 1
8 E09796 Battery holder plate 1
9 E09174 Battery - BMS-220 12
10 E09710 Side cover - RH 1
11 E09175 Battery spacer 2
12 E08632 Battery hold down strip 3
13 E08633 Battery seal holder 3
14 E13161 Oil suction filter 2
15 E13163 Oil suction pipe 3/4"” 2
16 E09172 Oil tank seal 1
17 E09705 Hose connection plate 1
18 E09837 Breather pipe 1
19 E09939 Breather mounting bush 1
20 E11017 Second line pipe 1
21 E13162 Knee 90° 2
22 E09723 Oil return pipe 2
23 E07396_5 Emergency stop 1
24 E10708 Ignition switch protection 1
25 E08483 Ignition switch + keys for BMS-220 1
26 E13353 Keys (two pieces) for BMS-220 1
27 E17217 Battery indicator 1

13



 IN SURFACE PREPARATION

&BLASTRAC

Fig. 07 Chisels, Blades & Bladeholders

E09500
P E09949— E09502
E09664 < E09953 :
"\ E09538, E09503

\

E09510
,, E09511

o Lo - E09512

— / E09513

E09530

E09550 |

E09533 E09535

E00049— —
E09664 2 E09953
"\ E09538

14



THE INNOVATORS IN SURFACE PREPARATION

&BLASTRAC

Item in
toolbox
E10000

Fig. 07

.

E09664

E09540
E09542
E09550
E09552

E09500
E09501
E09502
E09503
E09504

E09510
E09511
E09512
E09513
E09514

E09530
E09533
E09535

E09630
E09631
E09632
E09633
E09634
E09635

E10000

E10000/BOX
E10108

Chisels, Blades & Blade-holders

Support for chisel or blade holder

Premium chisel
Premium chisel
Heavy duty chisel
Heavy duty chisel

Heavy duty blade
Heavy duty blade
Heavy duty blade
Heavy duty blade
Heavy duty blade

Premium blade
Premium blade
Premium blade
Premium blade
Premium blade

Self-Scoring blade
Self-Scoring blade
Self-Scoring blade

51x12 (2")

152x12 (6")

51x12 (2") With tungsten carbide tips
152x12 (6") With tungsten carbide tips

152x76x2.5 (6)
203x76x2.5 (8")
254x76x2.5 (10%)
305x76x2.5 (12")
355x76x2.5 (14")

152x76x1.6 (6)
203x76x1.6 (8")
254x76x1.6 (10")
305x76x1.6 (12")
355x76x1.6 (14"“)

152x76x1.5 (6™)
305x76x1.5 (12%)
686x76x1.5 (27%)

Blade holder 152mm (6")
Blade holder 203mm (8")
Blade holder 254mm (10")
Blade holder 305mm (12%)
Blade holder 355mm (14")
Blade holder 686mm (27")

Toolbox Contains all blades, chisels and holders indicated with
a point () in the first column + Professional tool set E10108

Toolbox (Empty)

Tool set (Contains various tools, nuts, bolts and washers)

O e e O S T e e

[y

[y

e e e e e

[y

15



[ORS IN SURFACE PREPARATION

&BLASTRAC

Fig. 08 Drive wheel adjustment set

Adjustment set for drive wheels BMS-220

LEFT HAND SIDE | RIGHT HAND SIDE
Vsl=310 Vsl= 310
= +/- 28 rpm &iD) 60x30x128 {= +/- 28 rpm T
Fslsﬁ? *T 12 F"&; ’*’T‘
IS bl
L legel | | e L | ool | |
Aill gg) DR 4 BM 40 40 AW[@d) DR (g[BM
%5 128 % 36) @ 121 38 T Gg 47 ) 12L
T2(34) C09)
108 .
® 105 @ ® @ @ @ 105 @
@A I 58
G3/8'|B &8 45" BSP G 3878
@5 ) &I'D)
SN Mﬂﬁﬂw N
@8 @B 1
il \ ot N%M |
m—
E10836 Straight threaded coupling 1
55 E10834 Elbow 90' Swivel coupling 1
56 E10835 Elbow 90' coupling 1
57 E10856 Straight coupling 2
58 E10833 Male stud coupling 2
59 E08031 Throttle- and non return valve 2
54 -59 E12163 Adjustment set for drive wheels BMS-220 1 set

(complete set LH side + RH side)

16



&BLASTRAC

Fig. 09 Frontwheel dolly (E12133)

e | part numper | Descrpton L qu. |

1 E11286 Frame frontwheel dolly 1
2 E09538 Tool holder 1
3 E09953 Tool holder washer 1
4 E09949 Tool holder plate 1
5 M10x30 Bolt 1
6 M12x40 Bolt 3
7 E04440 Wheel + castor 2
8 M10x30 Hex sockethead cap 8
9 M10 washer 17
10 M10 Locking nut 8
1-10 E12133 Frontwheel dolly complete 1

17



THE INNOVATORS IN SURFACE PREPARATION

&BLASTRAC

2. Hydraulic schedule

- (Up to S.nr. 28578B)

PJ13.1121.10

s FELSH]|
29T /e dse 1L BE
oL [ [ . e
82 a2 1
18yl O -/+
D
i dsg
JFE 5 HiE S8 JV/E d54 L
7L 2L [ .
-y X
e~ 14 [614] =
e & & &)
% e e 92
114 8e)
(14 82
ZNG ZLo
Q0 wwog| || wwoe
J Lo . - “ —— \ \.\\ N
et . [ 209z | 20z 1 j  DaAs¥
W Y | S W3 / INd 00ZE
i 1 o z wf S ADIF
(L0 oy || wewog P
~ SV 8eD W€D (60 1 180 1 20 ¢ LOJ
Pt == = (10 et
geie <r\ll_u\‘ T RrANT] A0 e
bED L N 3 @0
) g
S s p—o— & =
SOl &8
— Ww 'g X7 = .
Z#% /1 96'8 X2 =D 2R
—_——— - H ‘\‘\w.\‘\\m‘w‘\‘\‘\
rqpgL I regogL VR J .
zl T & d &9 z ~ 1d €
» o7 @ T
i /J g8 /e S0l mu.m/ = > H " \?wm 8%
L_ J—
29082708 1B40Z-08
I .
. |
AV e |
p T Tl ey . -
* f HASH 9 & 1969
~. dsa.am “asa e
vELE8:LS v 68 6 89 &
T 1~ v S B — v
dS8 .88
“ o) A , T
. 187 e AL - . N -
D S 4,:,,% {65 > 7 (B8 | Mk
{ oL ) FeelL ;,ﬁm ,,\.M@ A
CIEEE) SE B S6g/78) €] .8E O
e Tvee T
GHSEEE s g
@n SOl @8 L@ & S0l &p
| 80l
60 ezl
i 0 - &F B8 &
Tel @ e @ seszn (O ek e X g rw
_wgT da Einy _ne¥r ua TRy
S NC) O+ 0,
[N [N
> >
E 7 108gIg) I ~ LOEg IS
(S wdigg -+ =3 (D wdigz -4+ 5

92 0LE =ISA

9ZLX0EX09 0 01 SiSh

18



&BLASTRAC

THE INNOVATORS IN SURFACE PREPARATION

PJ13.1121.14 - (From serial number 28579B to 30339B.)
Wal= 310 cc Wal= 310 cc
t= +/- 28 rpm BOx30x126 t=+-2Bpm 4
| |
1515307 | | 12 1515207 | |
i = i
L. + - e L. Lf—\ -1
" -
T P aa [BM ag 20 AM| 24 TR L [EM
3 T 5 > 36 & 121 ® T g EaErIEE = 27
T2 09 .
105 T 5 =t
25 105 @s = 4 o & 105 == 12L
AR
oz E2EI2E T gl .
35 A
|_' N AT BEF | 53 1 .
— = T T = — T34 10
A I:IJJ_U_ A T |
5= 35 e ~
5 (54) (351 A SEIS4I35 A
AR ansE
238 T Jl...J.I. - 358 "ESFH OJT ], =
Al st
Br-Z3car e
aress 3 165 -
18 F ’ 2 18 p : 1 z
| - 15::-bar| - 15121bar|
HFZ Lz
5 165 Q= 2x 8,96 l/m
33 8 ETE _13 G
% o7 & 38 291 31 E‘l:'_ g T
01 7 02: 031 05 r1§ 2 rféfl o7
AW —n . OB —
3300 REM A A Cl
48D EM ] | g P Boc ok
15 =l
o 30
I LJE'-T LJE-1T2T 08 14
20 2%
_____ o NE
- - o |t (2 i
16 T EEDR = -
it T2 T4
|-= TEmm H;P s ;;P e LR EELET BaF 34
| ) )
) (e § 174
+/- 30 liter A 2
1
4 4 & T
=TT BzF w4t a2
| BzF 3

19



©BLASTRAC

PJ20.1355.03 - (From serial number 30340B & up)

Wal= 310 cc Wel=310 cc

el 2Bpm g, 0x2EX126 e 28mpm o, A0628K125
5 === e —— S —

[ e |Ts1-63::7_H_ 1T

! 1 1
L L ,_.i_' i arE
AMlaa DR o [BM 40 e
S 1oL B e & ® | s a8 221
T2 'E'LH 105 = T2 'ERH
s’ | 2% 105 45 @ & st 1
o e
. cag | 225938 T i
% A EA
3 par ] = ey
35 B - (- — 35 B -
- hilli g =hilll
& &2
5054 35 A SIBEEA Bl
wr Bap e
35 B . 28 "E‘;ﬁ” .
=Hill ts1 | | ]
RS EiSE -
i 1
wr par ! Bﬁ 3 165 s '
p 1 2 e A 1 2
18 i n a0mar| i_ N mnaj
Mpa P2
B 165 Q= 2x 8,96 I'm
8 G
=3
&= o %201 A
T T .;.= y B o —
01 -02:031:05 - 8T [ o7
W < 06
2000 REM _ A A
28VDC EM = 280 I 28m
a5
[33mm 3o 06
I LJGL‘Z' Gl —
20 5
______ i PP
. = 29 -
T 32 3323 22 s
= - B =
I EGP - BSP 34 BSP 34" BEP 3 |
. s & !
17 i7 |
+/- 30 liter N !
L1 |
i
(4 = T6 ! e
=T o
BSP 4" il e STRIPPER

20



&BLASTRAC

BLASTRAC EUROPE

WE'RE READY TO ASSIST YOU!

BLASTRAC THE NETHERLANDS
EUROPEAN HEAD OFFICE
Utrechthaven 12

NL - 3433 PN Nieuwegein

Tel.: +31 (0)30 601 88 66

Fax: +31 (0)30 601 83 33

Email: info@blastrac.nl
WWW.BLASTRAC.EU

BLASTRAC ITALY

SALES & SERVICE CENTRE
S.S. 10 Padana Inferiore, 41
IT - 29012 Caorso (PC)

Tel.: +39 0523 814241

Fax: +39 0523 814245

Email: info@blastrac.it

WWW .BLASTRAC.IT

BLASTRAC SPAIN

SALES & SERVICE CENTRE
Calle del Estio, 9

E - 28500

Arganda del Rey, Madrid
Tel.: +34 91 660 10 65

Fax: +3491 67272 11

Email: info@blastrac.es
WWW.BLASTRAC.ES

BLASTRAC POLAND
SALES & SERVICE CENTRE
Golina, ul. Dworcowa 47E
63-200 Jarocin

Tel.: +48 (0)62 740-41-50
Fax: +48(0)62 740-41-51
Email: info@blastrac.pl
WWW.BLASTRAC.PL

BLASTRAC GERMANY
SALES & SERVICE CENTRE
Richard-Byrd-Str. 15

50829 Koln

Tel.: +49 (0) 221 709032-0
Fax: +49 (0) 221 709032-22
Email: info@blastrac.de
WWW.BLASTRAC.DE

BLASTRAC UNITED KINGDOM
SALES & SERVICE CENTRE

Unit 2a, Outgang Lane, Dinnington
Sheffield, South Yorkshire

GB - S25 3QY

Tel.: +44 (0) 1909 / 569 118

Fax: + 44 (0) 1909 / 567 570
Email: info@blastrac.co.uk
WWW.BLASTRAC.CO.UK

BLASTRAC NORDIC
SALES & SERVICE CENTRE
Lekstorps Industrivag 13D,
443 41, Grébo

Sweden

Tel.: +46 (0) 31 30 333 55
Email: info@blastrac.se
WWW.BLASTRAC.SE

BLASTRAC FRANCE

SALES & SERVICE CENTRE

ZI - 29, Av. des Temps Modernes
F - 86360 Chasseneuil du Poitou
Tel.: +33 (0)5 49 00 49 20

Fax: +33 (0)5 49 00 49 21

Email: info@blastrac.fr
WWW.BLASTRAC.FR

BLASTRAC UKRAINE
SALES & SERVICE CENTRE
Nezalezhnosti 14, of. 21
07400 Brovary

Tel.: +38 (0)44 222 51 28
Fax: +38 (0)44 277 98 29
Email: info@blastrac.com.ua
WWW .BLASTRAC.COM.UA

BLASTRAC MIDDLE EAST
SALES & SERVICE CENTRE
P.O. box 29424

Dubai / United Arab Emirates
Tel.: +971 4 3245760

Fax: +971 4 3245761

Email: info@blastracdxb.ae
WWW.BLASTRAC.AE

BLASTRAC INDIA

SALES & SERVICE CENTRE
G.B. Warehousing, GAT NO- 523,
Pune- Nagar Road, Wagholi
Pune- 412 207

Tel.: +91 99213 98109

Email: info.blastrac.in
WWW.BLASTRAC.IN

21



